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Figure 4. Nicotine replacement therapy initial dosage guideline
Adapted with permission from Ministry of Health, New Zealand. Guide to prescribing nicotine replacement therapy (NRT), Wellington, Ministry of Health, 
2014. Available at www.health.govt.nz/system/files/documents/publications/guide-to-prescribing-nicotine-replacement-therapy-nrtv2.pdf [Accessed 
18 June 2020].

Assess time to 
first cigarette

Assess number 
of cigarettes 
smoked per day

Initial product 
recommendation

Nicotine 21 mg/ 
24-hour patch
PLUS
2 mg gum
OR
2 mg or 1.5 mg 
lozenge
OR
1 mg spray
OR
15 mg inhalator

Smokes 10 or 
less a day

Smokes more 
than 10 a day

Nicotine 21 mg/ 
24-hour patch
PLUS
4 mg gum
OR
4 mg lozenge
OR
1 mg spray
OR
15 mg inhalator

Smokes 10 or less 
a day

Smokes more 
than 10 a day

Nicotine 2 mg/  
or 1.5 mg
lozenge
OR
2 mg gum
OR
1 mg spray
OR
15 mg inhalator

Nicotine 21 mg/ 
24-hour patch
PLUS
2 mg gum
OR
2 mg or 1.5 mg
lozenge
OR
1 mg spray
OR
15 mg inhalator

Smokes within  
30 minutes of waking

Smokes more than  
30 minutes after waking


